

**SABIC INNOVATIVE PLASTICS BV**  
Attn. Mister Thijs Koppers  
PLASTICSLAAN 1  
4612 PX BERGEN OP ZOOM  
THE NETHERLANDS

Ghent, † 4 FEB. 2014

**Concerning** : Reaction to fire test - "**Classification report No. 16305E**".

Dear Mr. Koppers

Herewith we confirm that at the dates from 09/01/2014 to 14/02/2014 reaction to fire tests have been carried out in our laboratory according to the prescriptions in the classification standard EN 13501-1:2007+A1:2009 on your products **SG305, 9030-112 and Exell D 2mm-6mm in translucent colours with a pigmentation lower than or equal to 0,6%** in order of your company.

We confirm you temporary and with reservation that following classification was obtained :  
**B-s1,d0**

The test results can only be applied for the test specimen as will be described in detail in test reports **No. 16305 A/B/C/D** that shortly will be delivered to you. This will permit you to verify the conformity with the test specimen.

As soon as the classification and test reports are at your disposal, this letter can no longer be used.

The validity of this letter is in any case limited to six months.

Kind regards



I. LAMMERTYN  
Project Assistant



ir. K. CATRY  
Project Leader

DS193e-version 0  
29/03/2011

PRB

1/1